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NTS, engineer confirmed bore locations
meet the intent of the ECM criteria. 
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SUBMITTAL FORM 
 

 

 
SUBMITTAL # 001    DATE: 11-10-2020  

 

ROUTING: Elizabeth Nijkamp, PE 

 

PROJECT TITLE: Winsome Filing No 1 
 
 
 

 
 
REQUESTED BY:   Contractor:  Monks Construction                           Name:  _Jason Greer__     
                                    Address:  8355 Vollmer Rd                       Title:   Project Manager  
  Colo Springs, CO 80936 
 

Item # Description Spec Source Action Comments 

1 Recycled Class 6 Aggregate Base Course CDOT - 703-3 
County - Table 
D-6 

Monks  

2     

3     

4     

 
DATE ACTION REQUIRED BY:  
 
 

For Approval         Routine        Immediate!       URGENT!! 

 

ENGINEERING ACTION    
 
 
 
 

 
 
 
 
 



Date

Monks Constuction Company

Submittal Number 001

Submittal Description Vollmer - Recycled Aggregate Base Course

Summary of test results provided by CTL Thompson.

CDOT Standard Specifications

Section - 703-3

1" 100 100 100 Pass

3/4" 100 95 100 Pass

1/2" 89

3/8" 77

No. 4 57 30 65 Pass

No. 8 46 35 55 Pass

No. 200 8.1 3 12 Pass

Liquid Limit 0 0 30 Pass

Plastisity Index 0 0 6 Pass

L.A Abrasion 35% 0% 50% Pass

R-Value 86 72 999 Pass

Maximum Dry Density 127.0

Sieve Analysis

Class 6

11/10/2020

Percent 

PassingSieve Size

Spec - 

Min Pass / Fail

Pass / Fail

Spec - 

Min

Test 

Result

Spec - 

Max

Spec - 

Max

Material Properties

Test 



 

 

5170 Mark Dabling Blvd | Colorado Springs, Colorado 80918 | Telephone: 719-528-8300 Fax: 719-528-5362 

November 5, 2020 
 
R.E. Monks Construction 
8355 Vollmer Drive 
Colorado Springs, Colorado 80908 
 
Attention:  Mr. Jason Greer 
 
Subject: Physical Property Testing 

Recycled Concrete – Vollmer Pit  
Colorado Springs, Colorado 
Project No. CS17790.000-300 

 
Gentlemen: 
 

As requested, we performed physical property testing on recycled concrete 
material from the Vollmer Pit submitted on October 1, 2020. Testing was per-
formed in accordance with applicable ASTM Standards. The test results are pre-
sented below, and figures 1, 2, and 3 enclosed with this letter. 
 

Sieve Size Percent Passing Specifications 
CDOT 

1" 100 100 
3/4" 100 95-100 
1/2" 89  
3/8" 77  

No. 4 57 30-65 
No. 8 46 35-55 

No. 200 8.1 3-12 
L.A. Abrasion: 35%  
Loose Unit Wt. 95.2 lb/ft.3  
Date Sampled: 10/01/2020  

 
If we can be of further service, please call. 

 
Very truly yours, 
 
CTL | THOMPSON, INC.  
 
 
 
Mark Coppeak 
Senior Engineering Technician 
 
MC:vc 
 
Via Email: jason.greer@remonks.com  








